
 

 
 
 
 
 
 
 
 
 
 

Michigan 
Department of 
Environment, 

Great Lakes, and 
Energy 

 
 
 

Combined Sewer Overflow (CSO), Sanitary  
Sewer Overflow (SSO), and Retention  

Treatment Basin (RTB) Discharge 
2020 Annual Report 

 
 
 

(January 1, 2020 - 
December 31, 2020) 

 
 



 

Act 451 Legislative Report Requirement 
 

Section 324.3112c of Part 31, Water Resources Protection, of the Natural Resources 
and Environmental Protection Act, 1994 PA 451, as amended (Act 451), identifies 
activities to be undertaken by the Department of Environment, Great Lakes, and Energy 
(EGLE) to make information related to known discharges of untreated or partially 
treated sewage from sewer systems to land or waters of the state available to the 
[...]
Waste valve failed in the open position, filled and overflowed the storage tanks

Start Time End TimeEnd DayStart Day

0.06600

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

sludge storage tank overflow

Cause: 

Comment: 

Hamburg Township WWTPTotals

0.06600

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

The discharge event is currently under review by the DepartmentEGLE Action: 

MG = million gallons Appendix D  Page 53 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Northfield Twp WWTP

 HNW-R9WD-
AT5H6

Submission ID.  

1/11/2020 11:00:00 PM 11:00:00 PM

Northfield Twp WWTP

Horseshoe Drain1/12/2020

Horseshoe Drain

2.7Rain(in.) = 

Location:

Waterbody: 

Partially bypassed flow coming from the trickling filter around the aeration system to avoid loosing biomass. The tertiary filters were also 
bypassed because of high flows.

Start Time End TimeEnd DayStart Day

0.50000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Partially treated sewage

Cause: 

Comment: 

Northfield Twp WWTPTotals

0.50000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Violation Notice was sent on 2/10/20 to address the dischargeEGLE Action: 

County Totals Livingston

0.57600

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

MG = million gallons Appendix D  Page 54 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Marquette

Richmond Twp WWTP-Marquette Co

 HNX-4YW1-ZE2S0Submission ID.  

1/23/2020 11:30:00 PM 11:00:00 PM

Richmond Twp WWTP-Marquette Co

Warner Creek4/10/2020

001ALocation:

Waterbody: 

Lagoon effluent was treated. Disinfection and de chlorination facilities are temporarily offline. Township is working to bring disinfection facilities 
back online.  Volume was estimated at 24 gpm over the period of 01/12/20 to 4/10/20 (85 days).

Start Time End TimeEnd DayStart Day

2.90000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Richmond Twp WWTP-Marquette CoTotals

2.90000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Worked closely with Township staff to return system to compliance ASAP.  Also, Violation Notice VN-010561 issued April 15, 
2020.

EGLE Action: 

County Totals Marquette

2.90000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

MG = million gallons Appendix D  Page 55 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Menominee

Dunn Paper - Menominee

 HP4-4V0Z-Y22HYSubmission ID.  

11/8/2020 7:15:00 PM 8:15:00 PM

Dunn Paper - Menominee

Menominee River11/8/2020

Transfer Pit Pump HouseLocation:

Waterbody: 

Air compressor failed which led to the level indicator on the transfer pit to fail as well. The pumps did not kick on so the transfer pit overflowed 
into the yard and eventually into the river.; The discharge is a blend of paper mill process water that includes paper fibers with river sediment 
from our river water filter plant. These are estimated values as well at a worst case scenario. Our best case scenario is 15,000 gallons.

Start Time End TimeEnd DayStart Day

0.04300

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Dunn Paper - MenomineeTotals

0.04300

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

See Compliance Communication CC-002960EGLE Action: 

MG = million gallons Appendix D  Page 56 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Meyer Twp Sewer Dist WWSL

 HNX-HH01-SMJ2FSubmission ID.  

2/17/2020 9:38:00 AM 11:00:00 AM

Meyer Twp Sewer Dist WWSL

Little Cedar River2/21/2020

001 Little Cedar River

0Rain(in.) = 

Location:

Waterbody: 

Sewer retention lagoon is full to capacity an must be discharged to avoid overflow and damage to the lagoon itself.

Start Time End TimeEnd DayStart Day

8.00000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Meyer Twp Sewer Dist WWSLTotals

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

8.00000

Causation of out of season discharge was discussed at length with the Operator as well as Township Clerk.  Going forward, 
the Township will look into possible infiltration sources as well as managing lagoon discharges each spring and fall.

EGLE Action: 

MG = million gallons Appendix D  Page 57 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Powers WWSL

 HNY-Q5XR-WQG59Submission ID.  

4/1/2020 3:15:00 PM 6:45:00 PM

Powers WWSL

Big Cedar River4/6/2020

1

0.79Rain(in.) = 

Location:

Waterbody: 

Discharge of partially treated wastewater from polishing cell # 3 to Big Cedar River.  Due to spring melt, combined with two rain events totaling 
1.24"  within a week period.  Cell # 3 did not meet 14 day isolation period prior to start of discharge.

Start Time End TimeEnd DayStart Day

13.00000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Powers WWSLTotals

13.00000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Advised permittee of regulatory requirements.  Discussed causation of I&I at length with the Operator.EGLE Action: 

County Totals Menominee

13.04300

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

8.00000

MG = million gallons Appendix D  Page 58 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Midland

Dow Chemical-Midland

 HNZ-XFTM-
V2M8W

Submission ID.  

5/20/2020 6:35:00 AM 5:00:00 PM

Dow Chemical-Midland

Tittabawasee River5/21/2020

4.7Rain(in.) = 

Waterbody: 

Wastewater overflow within Dow MIOPS West site due to record river water levels spanning several counties and two dam failures.  Initial 
report was of manhole at Roads 9&J / J&10 (6:35 AM).  River water level rose above site embankment and water collected into onsite WWTP 
sewer.  This overwhelmed the system and overflowed from manhole.

Start Time End TimeEnd DayStart Day

0.00100

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Dow Chemical-MidlandTotals

0.00100

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

No further action taken, event was the result of multiple dam failures leading to a greater than 500 yr flooding event above 
the design standard for the facility.

EGLE Action: 

MG = million gallons Appendix D  Page 59 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

County Totals Midland

0.00100

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

MG = million gallons Appendix D  Page 60 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Monroe

Dundee WWTP

 HNW-R7ZS-MTCNHSubmission ID.  

1/12/2020 7:00:00 AM 7:00:00 AM

Dundee WWTP

River Raisin1/13/2020

001A

2.47Rain(in.) = 

Location:

Waterbody: 

During heavy rain (2.47" on Jan. 10th & 11th) the plant flow exceeded 4 MGD. The plant's design flow is 1.50 MGD, with a Peak flow of 3.0 
MGD. Prior to discharge, 1.4 MG was put into the Equalization tank, and another .4 MG was directed to the spare pre-air tank before discharge 
began. The flow was partially treated before discharge by the following: 1) Grinder, 2) Screening down to 2 mm, 3) Grit removal, 4) settling. This 
flow was then blended with the plant's final effluent which is chlorinated. This flow went to the chlorine contact tank where it settled again, and 
was discharged over cascading steps to increase the dissolved oxygen concentration. Overall, this effluent is very good.

Start Time End TimeEnd DayStart Day

0.28200

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Partially Treated Sewage

Cause: 

Comment: 

MG = million gallons Appendix D  Page 61 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

 HNW-SVDT-3K41DSubmission ID.  

1/14/2020 3:00:00 PM 7:00:00 AM

Dundee WWTP

River Rasin1/15/2020

001A

2.47Rain(in.) = 

Location:

Waterbody: 

Still receiving high flow from weekend 2.47" of rain. An additional problem is that the foam is so thick we have to lower the actual level in the 
pre-air tank so foam doesn't overtop the wall and create a mess. This effects the permeate pumps because the speed of these pumps are set to 
run off tank levels, so if the level in the MBR tanks is low, the pumps react to that level. It doesn't sense the need to run fast if the level isn't 
high.  The plant's design flow is 1.5 MGD.

Start Time End TimeEnd DayStart Day

0.19200

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

MG = million gallons Appendix D  Page 62 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

 HNX-8R4F-NA6EJSubmission ID.  

1/24/2020 7:00:00 AM 7:00:00 AM

Dundee WWTP

River Raisin2/3/2020

001A

3.86Rain(in.) = 

Location:

Waterbody: 

The plant experience many problems due to the 3.86" of rain that fell during 8 days in January. This caused the plant to exceed its design flow 
for 8 days. The EQ tank was filled to capacity in an effort to avoid discharges to the river, but it was unavoidable. The excess flows also created a 
change in the biology of the activated sludge that resulted in the creation of tremendous amounts of foam. Another root cause of the foam was 
from the solids inventory being extremely high because the sludge tanks were full and adequate wasting could not be achieved. This was caused 
by not being able to haul sludge for land application because the fields were too wet. All of these things contributed to the unfortunate 
situation of by-passing a portion (25% per day) of the influent flow. The discharge was blended with the final effluent, after the by-passed 
portion received 7 treatment steps.

Start Time End TimeEnd DayStart Day

1.36800

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Partially Treated Sewage

Cause: 

Comment: 

MG = million gallons Appendix D  Page 63 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

 HNX-3ZN6-DSGZQSubmission ID.  

1/24/2020 8:00:00 PM 8:00:00 AM

Dundee WWTP

River Raisin1/27/2020

001A

0.63Rain(in.) = 

Location:

Waterbody: 

.63" of rain. High river level and I & I in the Village. High levels of foam in the pre-air tank and MBR tanks. Need to keep the liquid level down to 
avoid foam overtopping the tank walls.

Start Time End TimeEnd DayStart Day

1.08000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Partially Treated Sewage

Cause: 

Comment: 

Dundee WWTPTotals

2.92200

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

No actions taken by DEQEGLE Action: 

County Totals Monroe

2.92200

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

MG = million gallons Appendix D  Page 64 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Newaygo

Grant WWTP

 HP3-W95W-
GZTWB

Submission ID.  

10/29/2020 12:30:00 PM 1:00:00 PM

Grant WWTP

10/29/2020

Frantzen DrainLocation:

Above ground sludge holding tank (Harvestore) was found to have two pin hole size leaks toward top while it was being filled.  Upon witnessing 
leak, tank was immediately pumped down below leak line.  Approximately 15 gallons of clear supernatant, from storage tank, leaked onto the 
surrounding grass during the 30 minute event.  It was neutralized with hydrated lime.  Repair person was scheduled immediately following clean 
up, for inspection and repair of tank.  Tank will remain pumped down, well below location of leaks, until repairs are completed.  The

Start Time End TimeEnd DayStart Day

0.00002

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Other Discharge

Cause: 

Comment: 

Grant WWTPTotals

0.00002

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Currently Under ReviewEGLE Action: 

MG = million gallons Appendix D  Page 65 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

County Totals Newaygo

0.00002

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

MG = million gallons Appendix D  Page 66 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

Oakland

Oakland Co-Pontiac WWTP

 HNW-RG0B-P4YMCSubmission ID.  

1/11/2020 11:30:00 AM 9:30:00 AM

Oakland Co-Pontiac WWTP

Clinton River1/12/2020

001A

2.5Rain(in.) = 

Location:

Waterbody: 

Approximately 14 million gallons of partially treated sewage was mixed with the final plant effluent over 22 hours. Aeration Tanks bypassed.

Start Time End TimeEnd DayStart Day

14.00000

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Wet Weather / Partial Bypass

Cause: 

Comment: 

Consent JudgementSOC

MG = million gallons Appendix D  Page 67 of 89

contact Dan Beauchamp for further information: beauchampd@michigan.gov



                                                                         

             'Other' Detail Report                    

January 1 - December 31, 2020   

 HNW-S822-ZEXPESubmission ID.  

1/14/2020 10:00:00 AM 10:15:00 AM

Oakland Co-Pontiac WWTP

Clinton River1/14/2020

n/aLocation:

Waterbody: 

Raw sludge line between Primary Clarifier and Raw sludge pump broke.  Water bubbled up through ground.

Start Time End TimeEnd DayStart Day

0.00040

Raw Sewage (MG) Partially Treated (MG) Dilute Raw Sewage (MG)

Spill within plant property.

Cause: 

Comment: 

Consent JudgementSOC

 HNW-YQED-97NN1Submission ID.  

1/17/2020 1:30:00 PM 4:30:00 PM

Oakland Co-Pontiac WWTP

n/a1/17/2020

biosolids drainLocation: